“MASTER ILLUSTRATED PARTS LIST

800 SERIES
Chain Saws

JUNE 1970

- CONTENTS -
Page
Figure 1, General ., . . . . + + &+ + + .2
The policy of McCulloch Corporation is one of Figure 2. Fuel System Components. . . . . 6
continual improvement in design, manufacturing
and engineering advancement wherever possible Figure 3. Carburetor Assembly . . . . . .10
to assure still finer two-cycle power tools. '
Hence, specifications, equipment, colors, design Figure 4. Carburetor Assembly . . . . . .12
and manufacturer's suggested list prices are |
subject to change without notice and McCulloch Figure 5. Carburetor Assembly . . . . . .14
Corporation reserves the right to make such ! )
changes without prior notification or obligation Figure 6. Starter and Clutch Assemblies . .16
to backfit or supply backfit components for units Fi 7. p
previously shipped from the factory. igure 7. Powerhead Assembly . . . . . .18
Figure 8. Transmission Assembly . . . . .22
Figure 9. Lockplate Adjusting Assembly . .25
Figure 10. Handle and Control Assembly . .26

This Master Illustrated Parts List gives the name, number and interchangeability
between engines, of service and replacement parts which were used on or are
presently available for all 800 Series chain saws manufactured to date.

Information about the List and how to use it will be found on the back cover.
Read the information before you start to use the List.

Ed McCULLOCH

COPYRIGHT 1970 U.S.A. - - 84262
McCULLOCH CORPORATION /




800 SERIES

Figure 1. General



FIGURE 1. GENERAL

800 SERIES

Item Part Units Per Usable on
No. Number Description Assy Code
B00 Series Saws - Usable On Code
Model 840 890 895 895 895 895
Letter A B C D E F
Serial Without | without | Without | Prefixed| Prefixed| Prefixed
Numbers| Prefix | Prefix | Prefix 10- 11- 12-
1 Lockplate Adjusting Assy, Bar and Chain
(See FIgure 9) . :wievs v immioassssnas All
2 102761 Screw - Hex hd 10-24 x T/8 .. oviniiinnnnnnnnns 2 Al
3 105367 MNut = Hex 10-24 onemaniimir ovviasiawiiavis 2 All
4 103923 Clamp ~ FLAMB ua v wim s s st s 2 All
5 102125 Serew - Hex hd 1/4-20x1-3/4 ........cvvvunn. 2 All
6 105394 Mut = Hex 1/4=20wsenims s insmmismsstooy s 2 All
7 51660 Clamp = FEYEME . cmnmwimvnsa e snmmmsnpaisess v 1 All
8 50062 Ingulator:«Erame soosissseni i manainnmg 4 All
9 60766A Frame & GPID ABST . vouc e simewmsssewmsnnseims 1 All
10 104393 Screw - Pan hd 10-24 x 3/8 ......iivunrnnnnnnnn 4 All
11 101191 Nk HER 0= ivnie v thmsmmsesuni s st s s e 4 All
12 55638 Brace = Frame ....eeerivnsrecasntarsasnssssss 1 All
13 101191 Nut - Hex 10-24 . ..vuiiiviveiiaianiiveennsnoess 4 All
14 55606B Mount = ShOCK .. vvitiiiinieinnnsnsansnsrsnnns 2 All
15 53480 Muffler & Screw Assy (Not available -
Order Kt #6B2A0) o pmminmmmmamisamms 1 AB,C,D
16 104895 . Screw - Skt hd10-24 x5/8 ....... ... i 3 AB,CD
17 53651 Washer - Insulator .........c.covtninaniinininen 1 AB,CD
68240 Kit - Spark arrester ............coiiiiiiiian, 1 All
18 83368 CLAMD - wuivbintinsemnsmmadbiinma s ik s RGN 1 All
19 68238 TTOD ABBY - ou i s e B W R R e 1 All
20 69325 BARITEE: v i om o s e s pm e ian e e g e 1 All
21 101563 Serew - Skt hd 10-24 x 1-1/4 . ... .. ..cc.uv.. 1 All
22 83745 Washer - Special ......covevvenvrorreniances 3 All
23 104895 Screw - Skt hd 10-24 x 5/8 ... ....ciiviuinnnn 2 All
24 68241 . DOHOM-ABEY  voviois sriatin Sus i s v 1 All
25 53652 Gasket - Spark arrester ..........co0eiieaieann 1 AB
*83379 Gasket - Spark arrester .......... .. c0iiiiienn 1 C,D,E,F
26 Fuel System Components (See Figure 2) ......... All
27 65625 Gasket - Fuel tank insulator .............c.0uuns 1 All
28 53684A Tneilator: - FOel tank .. uaenaeieed antemmrmianspss 1 ANl
29 55615 Guard - Flywheel .........ciiiiiiinninennnannn 1 All
30 102500 Screw =~ Pan hd:10-24 £ 178 i svveaimmasimms 1 All
31 104816 Screw - Hex hd 10-24 x 1-1/4 (SEMS) ,,......... 3 All
32 66812 Fan Housing .......coeuivmiinierennnnrrennnrnns 1 All
33 51351, Sorew - BpECIAl vl bie sioieinin e iwiasioi pie piniei 1 All
34 103741 Speednut ...... ..ottt iiiee e 1 All
35 100005 WasSheT - 1/4 oottt iee s ainennannarns 2 Al
36 104483 Screw - Bindhd 10-24 X 5/8 ... oovvviiivrennnnns 2 All
37 55941 Ineert ~ Bandle oo s e ss s as s 1 All
38 104397 Screw - Pan hd 10-24 x 7/8 ... ..o iiiniininennn 1 All
39 102121 Screw - Hex hd 1/4-20xT/8 ... iiiiiininann. 2 Al
40 100005 Washer - 1/4 ottt et et einaenans 2 A1l
41 55885 Pin = HINEE <:ovviuimws i i dddv s s s 1 All
42 66259 Shroud Assy - Cylinder ..........covvienvennn.n 1 All
43 57872 Brace <~ HANATE! ..ot nommsmmbom sl e b i e 1 All
44 102761 Screw - Hex hd 10-24 x7/8 ... ... iiiininennnnn 2 All
45 102189 Washer = #10 ... i ir i iiii it i itinannananas 2 All
46 102067 Nut = Hex 10-24: oonn o dummam smimediv ey 2 All
47 Handle & Control Assy (See Figure 10) .......... All
48 100882 Screw - Hex hd 1/4-20x3/4 . ... ... iiuennn- 1 All
This list is continued on next page 3



800 SERIES

FIGURE 1. GENERAL (CONT.)

Item Part Units Per Usable on

No. Number Description Assy Code

49 100248 Nut - Hex 1/4-28 .. ..o 1 All

50 100153 Lockwasher - 1/4 .. ... ... ... .. oo, 2 All

51 100882 Screw - Hex hd 1/4-20 x o R S 1 All

52 105394 Wb - Hex 17820 covnwespvumis sossesieme. S . i 1 All

53 100005 Washer - 1/4 .. ..o 1 All

54 101982 Serew - Hex hd 1/4-20x1 .......0..0uuunnon... 4 All

55 51T95A Brace = Gearcase top .uswvivn sy s von | A

56 55537 Brace - Gearcase bottom ...................... 1 A

57 61225 Bracket - Gearcase............oveiirininnnnon. 1 B,C,D,E,F
—| 58 62743 Cover - Crankcase bottom ................00.... 1 All
—-+ 59 6h654 GasKet = COVET o it et e reresies s sas e mse 1 All

60 Powerhead Assy (See Figure 7) .......covvnnevsn. All

61 Starter & Clutch Assys (See Figure 6) ........... All

62 Transmission Assy (See Figure 8) .............. All

63 59445 Beeal =S OEIETE oo v e s s 1 B,CD,E,F

64 60425 Plate - Instruction ............................ 1 AB




Master Illustrated Parts List, P/N 84262, supersedes and cancels
all previous lists issued for the 800 Series chain saws. Included in
this group are the Models 840, 890 and 895. Discard the following
lists:
[.P.L. 60448 covering Model 840 saws without serial
number prefix,
I.P.L. 61327A covering Model 890 saws without serial
number prefix.
I.P.L. 63695 covering Model 895 saws without serial
number prefix.
I.P.L. 67983 covering Model 895 saws with serial
numbers prefixed 10-.
I.P.L. 69455 covering Model 895 saws with serial
numbers prefixed 11-.

SERVICE SPECIFICATIONS

Spark Plug Gap ----===========cccmccccommomomm 0.025 in.
Lamination Gap -—------=========cee-u-o- 0.010 to 0.015 in.
Breaker Point Gap --=====-=-------—----cemmmoomo 0.018 in.

Carburetor Adjustment
Idle Needle - Preliminary adjustment 1 turn open.
Adjust for smooth idle and acceleration.
Main Needle - Preliminary adjustment 1 turn open.
Adjust for maximum power under load.
Torque Values

Flywheel Nut ----------mcuu--- 350 to 400 inch-pounds.
Clutch Nut =--==-===-==-=-===-" 240 to 300 inch-pounds.
Connecting Rod Screws -------- 105 to 1190 inch-pounds.

800 SERIES



800 SERIES

Figure 2. Fuel System Components



P

FIGURE 2. FUEL SYSTEM COMPONENTS

800 SERIES

Item Part Units Per Usable on
No. Number Description Assy Code
800 Series Saws - Usable On Code
Model 840 | 890 895 895 895 895
Letter A B C D E F
Serial Without | Without | Without | Prefixed| Prefixed| Prefixed
Numbers| Prefix Prefix Prefix 10- 11- 12-
1 6042TA Cover Assy - Aircleaner. .. ......c.ccvvvuuennnnn 1 All
2 60243 Enob=CoVeT oy ssivs sndeisy sitean s 1 All
3 103741 SRR AL s s T R R 1 AB,CD,E
83367 Speednut . ...iiiiiiii it i 1 F
4 60445 Nameplate s Fops sy S o R s 1 A
61222 N A BDL BT s sios: wnm R T S ST e 1 B
66817 Reopetilabe:: corees: 5 S e ey Srreai 1 C,D,E,F
5 63814 Plate: ~ Instruction ....vweeeseeasesmmmes v s 1 C,D,E
83559 Plate - Instruction .........oiiiiiiiiiiiennnann 1 F
6 55498 Screen - Alr ClEANET .. ..iivit e 1 All
7 55659 Grill - Air cleaner Cover .......cicvcecerrnanas 1 All
8 104396 Screw - Panhd 10-24 x3/4 ...t 1 All
9 55634 Anchor Assy - Air cleaner cover ............... 1 All
10 55647 Retainer - Throttlerod ............cvviiinn.. 1 AEF
11 51394 Felt .~ Throttle rod . sovvvasaameseinaamaan 1 AEF
12 53678 1 Fa ] ol T Lo U S U R AT oSS N 2 AB
13 100640 Nut= Hex 1/4=28 oo s e s v sins 1 AB
14 536THA Fitting - Fuel hose ....... R SRS A 1 AB
15 50832A Washer - Sealing ...... .. it iiiiiiiiernnnns 1 AB
16 53679B Pickup Assy - Fuel ....... R 1 A
17 104959 Pitt = FUELDICRUD, s reuamsens foommt s e sy 1 A
18 104958 Filter =-Puel i isssimei s issem 1 A
19 110065 Ring ~ FUel pickup ovvvvmainmsiva v o 1 A
20 63831 Hose Assy - Fuel ........ciiiiiiiiiinniinnnnnas 1 C,D,E,F
21 63669 w Hoge = Biuel cusesmiedirimaees Maienei 1 C,D,E,F
22 536798 Pickup ASSY - FUel .........ovuiinrnrnnnnnn. . 1 B,C,D,E,F
61159 Fllter = FUEL o civavvvemorie s stvea e 1 B,C.D,E,F
24 55964A Lever Assy - GOVEINOT .......cvvvnvnnns T 1 AE
61754 Lever Assy - GOVETNOT .. .vvevivinineraennanns 1 B,CD,F .
25 104154 Serew = 86t Br32 X 1/4. iivvnrvnemmninsmae s 1 All
26 55958 Arm Assy - GOVEINOT . ......iviiiiinnninnsnnns 1 All
27 55966C Spring = GOVerNnor o iiieie i deiu sl sk e 1 AE
61757 SOPINE = GOVEINOT camermvmnsprmmes s mmsms 1 B,C,D,F
28 Carburetor Assy (See Figure 3) ...... R AB,CD
Carburetor Assy (See Figure4) ................. E
Carburetor Assy (See Figure 5) ................. F
29 55934B Cap-Agsy = Fuel suvevsimeiesbe i vesin 1 All
30 55063 Filter - Fuel .....iiiiiiene it iainaneaanaan 1 All
31 53766A . Malve = Check sovniumaa e 1 All
32 101348 VO RIS wvso o s s s 1 i 8 A A R e e 1 All
33 104396 Screw - Pan hd 10-24 x3/4 ...... ..., 14 All
34 62442A Cover - Fuel tANK s o vesvans soaeess & 1 AB
69001 Cover - Fueltank .........c. i iiiiiiiinnnanan 1 C,D.E,F
35 65632 Gasket = COVEY v aiami s v e s s 1 All
36 63650 Tiiner ~ ENeL TaN o veu wwmmmammmmmm s sommswm g 1 All
37 102151 Screw - Hex hd 1/4-20x1/2 . . ... ......... 1 AB,C
100633 Scerew - Skt hd 1/4-20 x ;17 L 1 D,E,F
38 105043 Lockwasher - 1/4 . i iieniaannnns 1 All
39 5594 8A Serew ~Fuel:tank oo sassianm s s 4 All
40 68654 LOCKDIAEE! ;v v soomvimmrimsnins sy s mns e somtnsn orinsas st 1 All
41 68203 Washer - Insulating ................ ... ..o ... 4 All
42 102189 NWHSHET 2L osopmr s s s s s A s T N 2 All
43 103744 Washer « Sealing .. ... ..ciiiiinviaiiiinaveinaans 2 All
44 103740 Screw - Hex hd 8-32x5/8 ....viriineiniininnn 2 All

This list is continued on next page




800 SERIES

FIGURE 2. FUEL SYSTEM COMPONENTS (CONT.)

Item Part Units Per Usable on
No. Number Description Assy Code
45 51480 B0y 19 00 b U S U 1 All
46 57658A Clamp ~Beed wrnmmriimsamniemmyans i 1 B,C,D.E,F
47 66274 DEAEOEOR. = AL o imrims s i s e e T 1 All
48 48593 Valvew=Reed: wormnins g il iiih o i e 1 All
49 53685C Blate = Beed | csunovievsansrs e s 1 All
50 65657 Gasket - Reedplate ........ ... . .cciiiiineonn. 1 All
51 102388 Screw - Hexhd 10-24 x5/8 .......o.ovvinuun.. 3 All
52 102189 Washer - #10 ... it i ii et 3 All
53 68203 Washer ~ Insulating v ssvaina s s anainnas 2 All
54 55907TA Shield Assy. = Fuel tank . covovinmn cwasrasaa 1 AB
63652 Shield Assy - Fueltank ........................ 1 C,D,E,F
55 61532 Bottom: AsSy~ Enel tank: cwwsmannavmmmeansismnnmes 1 A
62448 Bottom Assy - Fueltank ....................... 1 B
63873 Bottom Assy - Fueltank ....................... 1 C,b,E\F
56 104504 B i L T T e 1 All
57 101871 Washer - 1/8 .. iveuiniiiiiiiaiiaaeennnns. 1 All
58 51396A Cover Assy - Adjustment hole ............... 1 All
59 104310 Pin « Coler .covummes o s e v amae 1 Al
60 68258 Grommet .....oiiii i e e 2 All
61 103708 Bushing civcirsi et canpvrevionmnmys sosasnn i 1 All
62 110054 Screw - Pan hd 6-32x3/8 (SEMS) ............ 2 All
63 105249 . Screw - RAhd 8-32x3/8 (SEMS)............. 3 C,D,E,F
64 63619 Plate = LieVer retaininig . .covevwy s senmams e 1 C,D,E,F
65 64582 Retainer - LeVeR siussis siiaii e i i o 1 CD,E,F
66 63914A Lever ASSY - DSP wumun aummercemass s soae s v i 1 CD,E,F
67 63827 SRLINE S LIBVETY Ly s vinm o rvimminscwiawemnins e 4 s sarn e 1 CD.E,F
68 66269 Emblentte PSPicr o pu @i 2 s s Suiainnay 1 C,D,E,F
69 69360 Plugi —oFHELRANK  coovvnesimomimmiesmis mas i 2 E
8 J




800 SERIES

J
Figure 3. Carbure&gr Assembly

10



800 SERIES

FIGURE 3. CARBURETOR ASSEMBLY

@ Item Part Units Per Usable on
No. Number Description Assy Code
800 Series Saws - Usable On Code
Model 840 890 895 895 895 | 895
Letter A B Cc D E F
Serial | Without | Without | Without | Prefixed| Prefixed| Prefixed
Numbers| Prefix Prefix Prefix 10- 11- | 12-
1 100882 Serew - Hex hd 1/4-20 X 3/4 . ..oovvienennaninnns 2 AB,CD
9 101476 Liockwasher:= 174 weommenimessemmmrennbsssmees 2 AB,CD
3 103242 Nut - Hex 1/4-20 . oottt eieinaiannnns 2 ABCpD
4 65586 Gasket = Carburetor oo i onvei S 1 AB,CD
68754 CarbuTetor ASSY oo v o v e s 1 AB.CD
5 110054 . Screw - Pan hd 6-32x3/8 (SEMS)............. 2 AB,C,D
6 53440 . Bracket - Primer mounting ................... 1 ABCD
7 68702 o PrAMEY ASBY v vmi et sss sim e 1 AB,CD
8 101056 iR Ring anee iavie vainn i aarnm s 2 AB,C,D
9 59480 . Sedt - Primer valve coiuwwevwiiain s veas e 1 AB,CD
10 100302 . Ball - Steel 1/8in.dia. .......... ... iu.... 1 AB,CD
11 28754 L Spring = PPIMBET cuevomyee v s 1 A/B,CD
12 104520 . Screw - Pan hd 10-24 x 7/8 (SEMS) ............ 4 A,B,C,D
13 69169 . Body Assy - Fuelpump .......cvevvuvnninennn 1 ABCD
14 57277A . . Filter - Fuel pump ...........uoeevenrnn.n. 1 A,B,C,D
15 57274B . Diaphragm Assy - Fuelpump ................. 1 AB,CD
16 48901 T T 1T T 1 AB,CD
17 55067C . Diaphragm - Carburetor ..................... 1 A B,CD
18 53948 . Needle - Idle adjustment ..................... 1 AB,CD
19 53311 . Needle - Main adjustment .................... 1 AB,CD
20 104001 s IO BRNE s oo s e N s 2 AB,C,D
21 104814 . Serew - Pan hd 4-40x 1/4 (SEMS) ............. 2 AB,CD
22 53309 o Blate.= Throftle e s s ateese 1 A
61360 . Plate - Throttle ..........ovviieiiniinninnns 1 B,.CD
23 61901 + Arim = Throttle shaft ..o s 1 B,C,D
24 61895 . Spring - Idle GOVEINOT ...........ovuvuivannennn 1 B,CD
25 110055 . Screw - Fil hd 8-32 x 3/8 (SEMS) ............. 1 AB,C,D
26 55082 ~  ElipiziThrotile Bhath . comm s 1 A
27 61891 .. Chp~Throttle shaft viuvimpainnnans 1 B,C,D
28 5507TA . Shaft & Roller Assy - Throttle ................ 1 A
29 61920 . Shaft & Pin Assy - Throttle ................... 1 B,C,D
30 110301 g% PN GRDOVE: inps e s e aaina ¢ 1 B,C,D
31 53582A . Arm - Throttle shaft ......................... 1 A
32 61894A ;0 CamyABBY wusws cwssivg weiiie i BT 1 B,CD
33 61906 o BPTIAE = AN o smereemssonsomimmmrens orumminnm wud s s 3 B,C,)D
34 55397 . Serew - Idle adjusting .......... ... 1 A
62910 « Berew.-Tdle adjusting . coviwes covann ceiee o 1 B,C.D
35 51705 .. Sorings=Jdbe:gorew: ;e dii s Ghiaiin s 1 A B
36 61108 s GUIAE = TCREOLEIE T 0. s o wemyias s 1 C.,D
37 104164 . Screw - Panhd 4-40x 1/4 s/t ... ... ... ...... 1 AB,CD
38 104305 s Pilive LOVeR s s s astainins s o i 1 AB,CD
39 55688 o Lever = Inlet control .awwws s weamsmemmaz 1 AB,CD
40 571172 7  Springs=Lever & s e e 1 AB,CD
41 60163A . Valve Set - Needle & Body ................... 1 AB,CD
42 63038 .. Needle - Valve . .ovoveen e naseenenennn, 1 AB,C,D
43 58969 ¢ Body = VAIVE soia vananwms isasvim s 1 A,B,CD
44 55689 0w VWWABHET copyioenuisa sras i Mo Coupismienes e 1 AB,C,D
45 588528 . Body Assy - Carburetor ...................... 1 A
= 66420 o Bodi-ASSY » CAMUTEIOT servmmmamasiany s 1 B,.C.D
@ 46 110179 . . Plg - Expansion 1/21in. ......... = 1 A,B,CD
47 104407 « « Plug - Expansion 1in. ....o.oiiiiiiiiiines 1 A B,C.D
48 55690B - . Seal - Capillary ......iiiiiiiiii e 1 A
61155 « - Set-Ball &SBeat ............. ... i, 1 B,CD
49 61152 - - L 1 B,C,D

This list is continued on next page 11



800 SERIES

FIGURE 3. CARBURETOR ASSEMBLY (CONT.)

Item Part Units Per Usable on
No. Number Description Assy Code
50 61151 G5 g Balll s A T 1 B,CD
51 55062A e v BUBNINE m By i a5 v omsesissommceesias 2 AB,CD
52 47523 v o ube S CONEEEOT owwmmnss s snsaenmes 1 AB.CD
53 58869A Hose = COlleCtOr i st v virieimieie msimresmiisios v 1 A B
54 100934 Screw'="Panhd 8-32 x B/8 -c.owsvnuming vanoi oo 2 A B
55 589204 Retainer - Fuel absorber ...................... 1 AB
56 58864 Plate ~ Rt AN s e 5 Simree wmie siesimmee eers 1 A B
57 58865 Bhsorber S FUEL. .y wimmenn e pu 1 A B,CD
58 63651 Collector - Fuel ....... ... ................... 1 AB,CD

Figure 4. Carburetor Assembly

12



FIGURE 4. CARBURETOR ASSEMBLY

800 SERIES

Item Part Units Per Usable on
No. Number Description Assy Code
800 Series Saws - Usable On Code
Model 840 . 890 895 | 895 895 . 895
Letter A | B e B | E | F
Serial Without | Without | Without Prefixed | Prefixed | Prefixed
Numbers| prefix | Prefix | Prefix 10- 11- 12-
1 100882 Screw - Hex hd 1/4-20x3/4. ... 0 iiiiinnnnnss 2 E
2 103242 Nt Hex T/4=200x s oo sansinsmms s 2 E
3 101476 Lockwasher = 1/4 . iuieiieiiieneeneannns 2 E
4 65586 Gagket=Carburetorscisamrsmu e mspeses 1 E
51984C Carburetor ABSY .uwswvwmaain e s s e 1 E
5 100362 Screw - Idle bracket ....... ..ot iernnnnnan 1 E
6 100252 TiockWwasher = #8 & coveues e e i o . E
T 51706 Bracket = Tdle BCTEW v wiman s s vivisssimmissess 1 E
8 ¥103845 Screw - Hex hd 8-32x5/8 . ....oiviiiinninns 1 E
9 *51549 Washer = Specifl.. cwawwsnmmmaian v e 1 E
10 *51705 Spring - Idle speed SCrew ...............c.0un 1 E
11 *50797 Screw - Fuel strainer cover ................. 1 E
12 *50798 Gasket - COVET SCIeW ..ottt nnnnnnnnnreas 1 E
13 50796 Cover = Fuel Strainery ... s v o 1 E
14 51704 Gaslet = BOVOT i S 5 1 E
15 *53717 Element < FIEr. o i ohlvini Gl i o 1 E
16 *¥53565 Gasket - BIHBT wrug s srsesaeweiim S e 1 E
17 51597 Screw - Filhd 6-32x3/4 ........ccvivuinnn 6 E
18 50670 Body = Fuel pUump. s s s i erirein & 1 E
19 *51595 Diaphragm - Fuel pump .......covvnieenvnanen 1 E
20 65592 Gasket - Fuel pump .......oiiiiiiinnnnnnns 1 E
21 51592 Cover - DIaphragm e seseeasenaseeiese v i 1 E
22 66167 DIaphfagift = UL, .o smmimmsmimmrn s ismcsaisge 1 E
23 65591 Gasket - Diaphragm ..............covviunnnn 1 E
24 *51702 Needle - Idle fuel mixture .......icnveuvvenr. 1 E
25 *53718 Needle - Main fuel mixture .........ccevecans 1 E
26 *104001 VO BING  cvanopes s a s ous v peing i 2 E
27 51588 Screw -Drainplug ..........ohiiiiiiian 1 E
28 *51710 Pin - Inlet lever ......... A e R 1 E
29 *51709 S50~ e ) 11 =) NS 1 E
30 *51711 Sring = LEVET e weiies bl CERETHRT AT o0 1 E
31 *51707A Needle, Seat & Gasket Assy ............ ... 1 E
32 51708 Gasket - Seat .. .oiviiiiiiir e 1 E
33 51721 Screw - Choke shutter (SEMS) ............... 1 E
34 53813 Shutter - EHORE rumesssmm i iassme s wrs 1 E
35 53814 Bhaft:Assy = Choke ..oialieiys e iadsesess 1 E
36 *51586 Spring - Choke return ...........coieiiinnn 1 E
37 *51721 Screw - Throttle shutter .................... 1 E
38 51720 Shutter - Throttle . soowsmaamm covemas e 1 E
39 *51719 Screw - Throttle lever ....... ... . . iiiin. 1 E
40 ¥100261 Liockwasher = Rd: o peeieeiim aaieds samns 1 E
41 57893 A Lever - Throttle shaft ...................... 1 E
42 51717 Screw - Throttle shaft clip .................. 1 E
43 100252 ToCKWASHET = #B. w0 cnvrw s s e e e it 1 E
44 51716 Clip - Throttle shaft ........................ 1 E
45 53815 Shaft Assy - Throttle .o s iveiin oo 1 E
46 51588C Carburetor Body ASSY ........iiirinnnnnnnn 1 E
47 517156 Bushing - Throttle shaft .................. 2 E
48 *57653 Plug - Body channel cup .................. 1 E
49 *51583 . .« Plug=Welech8/Bin: . sviinsiananaiiiss 1 E
*50806 =] L e S T
53719 REPBIL R 1w e imimvnponibiniacn sneom e misstia a AT iR

*Indicates contents of Repair Kit P/N 53719

13




800 SERIES

Figure 5. Carburetor Assembly

14



800 SERIES

FIGURE 5. CARBURETOR ASSEMBLY

Item Part : Units Per Usable on
No. Number Description Assy Code
800 Series Saws - Usable On Code
Model 840 890 895 895 895 895
Letter A B C D E F
Serial Without | Without Without | Prefixed| Prefixed| Prefixed
Numbers| Prefix | Prefix Prefix 10- 11- 12-
1 100882 Screw - Hex hd 1/4-20 x 3/4 ................. 2 F
2 103242 MUt HER 17420k i S s 2 F
3 100005 Washer - 1/4 ..ot 2 F
4 65586 Gasket - Carburetor ........cciiiiiniinnnnn 1 F
84260 CHPDUTEtOY KEEY v o wmssinns temain @am s, v s 1 F
5 104814 . Screw - Pan hd 4-40 x 1/4 (SEMS) ........ 3 F
6 55085 . Plate - Choke cuecanmwweigns vessms s 1 F
T 84073 . Shaft Assy - Choke ........... .. v ... 1 F
8 55089 i Spring - Choke shaft .................... 1 F
9 61360 " Pliate - THEGHIE oo cimamnmn v sammses 1 F
i0 61901 . Arm - Throttle shaft .................... 1 F
11 61895 v Spring - Idle governor ................... 1 F
12 110055 . Screw - Fil hd 8-32 x 3/8 (SEMS) ......... 1 F
13 61891 : CHp ~Shatt: weervmrrpanyan il srmamnys 1 F
14 61920 s Shaft and Pin ASEY s iwvvems s amessmuis 1 F
15 110301 . . Pin = Gn00Ve G ol e manmas 1 F
16 61894 A : CEN ABEY coon wnmmmmosrm s i s s e e o 1 F
17 61906 : Spring - Cam ....viiiiiii it 1 F
18 62910 B Serew = Idle Speed «evcoypeinaes vovems o 1 F
19 61108 ; Guide - Throttle Pod .o cumens iumecosins 1 F
20 104520 . Screw - Pan hd 10-24 x 7/8 (SEMS) ....... 4 F
21 69169 i Body —-Puel pump: oo posvoia ey 1 F
22 48911 . FAer = BB . o vmimviinn sriommsssi i s 1 F
23 57274B . Diaphragm Assy - Pump ................ 1 7
24 48901 . Pldate = Digphrag! cow s oowsvessssmiee 1 F
25 55067C . Diaphragm - Carburetor ................ 1 T
26 53948 . Needle - Idle adjustment .....ciiovvivnas 1 ol
27 53311 R Needle - Main adjustment ................ il F
28 104001 ; AN RING seans ey o e s 2 F
29 104164 . Screw -Panhd4-40x1/4 ............... 1 F
30 104305 e Pl Lever s niian i e 1 F
31 84317 . LieVer —ANlet wivmeonimn nvenimas e 1 F
32 57172 i Spring - Lever «..uiiiiierriinnnnrsones 1 F
33 83753 " Needle: - Inlet oo oo evmimevsiisss & 1 F
34 84781 ‘ Body Assy - Carburetor .............,... 1 F
35 110179 . E Plug - Expansion 1/2in. ............ 1 F
36 104407 i . Phig"s BEpaNSion T,  «olmeammmmiss 1 F
61155 5 ¥ Set - Ball & Seat .......... RREE, Nl 1 F
37 61152 . p 8 BBAL wommvmrmram e S R S T 1 F
38 61151 : i 3 Ball i, i it s s snessmsmae 1 F
39 55062 A i i Bushing - Shaft e sveaarenas S 2 F
40 47523 . . Tube - Collector hose ............. - 1 F

15



800 SERIES

Figure 6. Starter and Clutch Assemblies

16



FIGURE 6. STARTER AND CLUTCH ASSEMBLIES

800 SERIES

Item Part Units Per Usable on
No. Number Description Assy Code
800 Series Saws - Usable On Code
Model 840 | 890 895 895 895 895
Letter A B C B | B | ¥
Serial | without | Without | Without | Prefixed| Prefixed | Prefixed
Numbers| prefix Prefix Prefix [ 10- 11- } 12-
1 102212 Screw - Fil hd 10-24 x 1-3/4 .. ..., ............. 2 All
2 102135 Serew - Fil hd 10-24 x 2 ... ... ... .. covuiunnn. 1 All
3 101194 Liotkwasher — %10 oovnnn v aomseisr e sesses i 3 All
4 53303 Starter ASSY &ttt e e 1 All
5 103840 ¢ SereW = Fil hili T0-24 1 3-1/0 o svmpnn e o 1 All
6 102135 Screw - Filhd L0=24 5.8 | ovwinn svmesse e 2 All
7 101194 Lockwasher - #10. ... ... 3 All
8 550248 Cover —BEEPteY wuwemrmamn e aeean, ovs 1 All
9 51138 Pulley - Starter rope .........ccoviirunnnnn. 1 All
10 103536 Bearing - Starter pulley ............c0vuvvun. 1 All
11 57232 823k =S - b Vi A e 1 All
12 57231 L1 )l o B o B L SN 1 All
13 57230 Handleé = Btarter .. ..o vovveies doms a o 1 All
14 101136 BIVEL ~ BODE v v cnmis s simimimnieis o naieiaisin osinins 1 All
15 28716 Rope -~ StArter o seesees) v Sdyeees e 1 All
16 103047 3 543y M ¢ ) N ———— e 1 All
17 104457 Washer = 348 i ovimii st aismm e e o 1 All
18 55871 Drum = Startel ... aievarssinenasmede g 1 All
19 51665 Spring - Rewind ............ ..., 1 All
20 55110A Shaft - Starter................. SR T 1 All
21 104439 -212F (T2 T 1 Wi Mo AL oot Mol Ot 1 All
22 65364 Base Asgy - Starter (.....iiieiiiinecnnennan 1 All
23 55591 . Bedring s Starter Dase. v amwranees s 1 All
—T-24 55983 Gasket - Starterbase .................c.0uuen.. 1 All
25 103746 Nk B 3B n 2 oot mems e s e et 1 All
26 104349 Washer - 3/8 ... ..ttt 1 A
27 53294 Ring - Retaining 0.040in, ...............c0ou... 1 A
53295 Ring = Betainine 08T 00 | coemmmmmmsseresummmmes Alternate A
53296 Ring - Retaining 0.055in. ..................... Alternate A
53297 Ring - Retdining 0.065 in.. «oovvvvan oo Alternate A
53298 Ring - Retaining 0.071in. ..................... Alternate A
53299 Ring - Retaining 0.0801in. ..........vvvuvnnnnns Alternate A
53300 Ring = Retaining 0,090 405  comswvmwvmmesmes Alternate A
53301 Ring - Retaining 0.106in. ..................... Alternate A
53302 Ring = Retaining BR800 wummemmsesnnsmeny Alternate A
28 51645A Disc - Clutch friction ............ccviinnn. ... 1 A
29 55716D Clutch ASBY sowsimvms s s s s 1 A
— 61227 CAIECH RSB e srsmsis s R 1 B,C,D,E,F
30 516448 & PPTINg = CIuteh senmnsy e e S, 1 A
~—. 58850 €3 TSt U 111 7 g (O A e o 1 B,CD,E,F
31 555238 Shoe - Clutch (setof 4) ........... ..., 1 A
61228 BHOE ~ BIMEOR. oo sswsiess S ey ses 1 B,C,D,E,F
32 28766A Spring - Starterpawl .............. ... ...... 1 All
33 556717 Rotor:&:Pawl -ASS  won s rams e s 1 A
~. 61322 Rotor: & Pawl ABST e s meas s s i3 1 B,CD,E F
34 28917 Bint=oStarter PAWl (s, St vy 2 ' All
35 28765 Pawl S BATIET oo v st s s s 2 All
136 ~——. 51859 Drum Assy - Clutch (2:1 & 3:1 transmissions) .. .. 1 A
55931 Drum Assy - Cluteh (3.6:1 transmissions)........ 1 A
61321 Drum & Liner Assy - Clutch.................... 1 B,C,D,E,F
37 55930 Bearing — Cluteh drum vvas seeses oo weis 1 A
51700 Bearing - Clutch drum ...................... 1 B,C.D.E,F
38 103879 Key = WOOdPuEl o e D8 avimiis vame 1 All
39 68162 Spacer = CIuteh:Gi0Um, wvwmowmmseser s S o 1 B,CD,EF

17




800 SERIES

18

Figure 7. Powerhea-+ Assembly




800 SERIES

FIGURE 7. POWERHEAD ASSEMBLY

Item Part Units Per Usable on
No. Number Description Assy Code
800 Series Saws - Usable On Code
Model 840 | 890 895 895 895 895
Letter A B C D E F
Serial | without | Without | Without | Prefixed | Prefixed | Prefixed
Numbers| prefix Prefix Prefix 10- . 11- 12-
1 101965 Screw - Fil hd 10-24 x 7/8 (SEMS) .............. 2 AB,C
104815 Screw - Hex hd 10-24 x 7/8 (SEMS) .............. 2 D.,E,F
2 100003 Washer = f10 cooomieim oo s 5ol il s 2 AB,C
100352 Washer = #10 ... ..ottt inrreenrenenns 2 D,E,F
3 51253 RetalNer « COIl 4 ittt e mersmssissnmsommsnrn s s aseiite 2 B
69697 Retainel » Eoil sowcamemmaseeresmsemnpnmess 1
51253 Retainer = Coil ... ..c.cn,vririrneiinonensesssss 1 D,E,F
4 51251 Lamination ASSy ......ouiivriinn s 1 All
5 57643A Coll & Terminal ASBY uwwwon i s wi o 1 A B
69798 Coil & Terminal Assy .................0cvvun.. 1 CD,E,F
6 101883 Wire Assy - Ground ..............00vvnnnn. 1 AB
63639 . Wire Assy -Ground .................00u.n.. 1 C,D,E,F
7 67863 + Spacer=-Lamination guem e sasems sl 2 C,D,E,F
8 50120 » WIire Agsy = Sparl plug ...oevmen e s 1 AB
69966 . Wire Assy - Sparkplug .......... ..., 1 CD,E,F
9 55060 w » Bool = BPATKPIIE dwvwsvvvmmmrmny s 1 A B
62926 . . Boot-Sparkplug ............iiiiiiinn., 1 CD,E,F
10 55061 w o (COMNEEEOr wiams siivss Dusmavraism o s 1 AB
62932 s CORMEEEOT v vsmimnsines M R 1 CD,E,F
11 83564 Spark O IR 1 AB
63097 SPATE PINE s s ommumse s e sy B 1 C,D,E,F
12 101179 Nut - Hex 7/16-20. ... cuuiiinenttmmannannnnn., 1 All
13 101270 Washer = TAlB onn mermmemmonn a1 1 All
14 68281 FIYWHECL ABBY oviwtagmincsrnosimin st sios sisssstars st it 1 All
15 103879 Ky = Woorull i 00000 i rnm e sabemmmienes s onmrecmnms 1 All
16 102763 Screw - Hex hd 10-24x3/4 ............c0cc'... 2 All
14 36388 Lockplate ... ..ttt ittt e 1 All
18 102763 Screw -Hexhd 10-24 x3/4 .................... 4 All
19 57815 SErap = SRl . ¢ v e v s ey e s e 1 All
20 50664 Seal - Breaker boxdrain....................... 1 All
21 55977 Clipic Bréaker DORCOVEL v s s e 2 All
22 557668 Cover - Breaker box ..........ccivevivnunnnn.. 1 All
23 104230 Speednul . eoeresmeserrnn e 1 All
24 54184 WIDETE TEIN, o v wresmmra e o AT S TR 1 All
25 110055 Screw - Fil hd 8-32x 3/8 (SEMS) .............. 1 All
26 100080 WABRET S oo v s e S e e 1 All
27 57829 Clamp - Ignition wire ................ccunn... 1 All
28 104551 Mk He% 8=82 onoummme e S s 1 All
29 104553 Lockwasher - #8 . ..., .. i, i All
30 100080 Washer = #8 wovvivevmmn smmmmsninsy v cmn s 1 All
31 110338 Screw - Hex hd 8-32x9/16..................... 1 All
32 57766 Wire ASsy = Primary v i o i e v e senmrsears 1 AB
63628 Wite ASey = PRIMMATT wovmmmm s Sesnes s 1 D E F
33 55782A Insulator - Primary wire ...................... 1 All
34 57769 Insulator - Ignition screw ...................... 1 All
35 5T7TT0A Insulator - Breaker spring ..................... 1 All
36 . 104733 Screw - Hex hd 8-32x 1/2 (SEMS) .............. 2 All
317 5TT6TA S (0 o3 0 - = O S N 1 All
38 55778E Washer - Breaker retainer ..................... 1 All
39 577658 Breglel ABEY . v omrssnries i eied s e 1 All
40 100955 Nut - Hex 8-32 ... ..ttt i ieireennens 1 ABC
100251 MUk~ HeEX B-08  invmn svwasm i s oy i s 1 D.E,F
41 100080 Washer - #8 . ... . e 1 AB
100057 Lockwasher: ~ 8 wain snniomniis vvsem v aiis 1 C,D E ,F

This list is continued on next page ¥ 19



800 SERIES

FIGURE 7. POWERHEAD ASSEMBLY (CONT.)

Item Part Units Per Usable on
No. Number Description Assy Code
42 104733 Screw - Hex hd 8-32x1/2 (SEMS) .............. 1 ABCD
103748 Serew = Hex hdiB-32 % 1/2 wnewewavmme conmas o 1 E,F
43 50074 L00) 1To 1= T 1) 1 AB
61650 CONABNBBT v s e S h POasal o 1 C.D.E,F
44 62831 Pin - Piston ..., 1 AB
62866 BN - Pistonoscas oo umi s o T i s e 1 C,D,E
69408 P = PVOONL o e mmsommmmrsiog ssmammmsin b s e weeng s 1 F
45 58878A Piston Assy (Thick Ring) ..................s. 1 A
62877 Piston Assy (ThinRing) ..., 1 B,C.D
62883 Piston Assy (Thick Ring) ......ovivvvninnnn.... 1 ;
46 58881 . Ring Set - Piston (Thick) ... .. . .. . iy, X 1 A
58353 Ring 8ef = PiSton:(THiN) ecwwnmamvsms meeasses 1 B,C,D
62422 Ring Set - Piston (Thick) .................... 1 E,F
47 101206 Bearing = Weedle vy iiwiin il i 580 55 tonmanie 1 AB
104519 Bearing = NEEALe . vis i o s s e s 1 CD,E.F
48 1043178 Bearing - Needle (Closedend) ............... 1 AB
62868 Bearing - Needle (Closed end) ............... 1 C,D,E,F
49 47903 Connectmr., Rod Assy. .. .ovviviiiiiiii i 1 All
50 60210A Screw - Skt hd special ...................... 2 All
~ 51 102742 Rollers~ NEBALE ... comm s e s 24 AB,CD,E
69891 Roller - Needle.......ovuvuneineesannnnnns 24 13
52 69487 Crankcase COVETr ASSY ..vwvviewsen iy o 1 All
53 101326 Nut -Hex 10-24 .. ... iiiiiininieneneennnn 3 All
54 57897 T L 1k All
55 57898 e mpal R e s i S 1 All
| 56 104523 O R e R s Tt T T wsmrmresenn o mtas ot g 1 All
~1 57 100824 Bearing = Ball: o vmmmmsmesn srmes oo s 1 All
.~ 58 104490 Bearing = Balll ... ..o onsmmmmmeins covatosiog ey 1 All
~ 59 58128 Crankshafls somersw s 5 S0 el 1 All
60 102762 Screw -Hex hd 10-24 x1/2 .........c0vunnnn. 2 A
61 53271 Bracket - Fueltank.........civiiiimnvnnnnennen 1 A
62 101326 NufeHeRk T0e24. . nmsmvennns st sme ool 2 A
63 59564 Crankease ASSY ....c.ivrrnnn e, 1 A
61209A Crankease ASSY v v Eu s s i 1 B
67421 Crankease ASSY ... iuiiiiin i 1 C,D,E,F
64 28053 Retainer = MUt oo is o 50 5 oo snesiaie 2 All
65 101326 Nut = Hex 10=24. ... s s e 2 All
66 18556A Retainer - Nut ............................. 6 All
67 101143 Nut = Hekt 1/4-20 conrspmn soranes facasmn 6 AB
105394 Nut - Hex 1/4-20 .. ..0vueniinneennnn. .. 6 D E ,F
68 104486 Seales Olws s e 55T vmmeensss scersmiadie 1 A
57182 Seal = Ofl . vvveeee e 1 B,C,D,E,F
69 110179 Plug - Expansion .............c.o0vunneennn.. 3 B
110340 Plug = EXpansion: e vssssasiens oo v aes 3 CD,E,F
70 110034 Ingert = Taploli. . v v wmeis sammmre 3 CD,E
83374 INSert = Taplolt v s 55 i seoresaresmiorssn 3 F
71 103614 Screw - Skt hd 1/4-20x3/8 ................. 1 CD,E,F
72 69877 e - 1 CD,E,F
20




40:1 TWO-CYCLE 6 0z. can #78960
6-pack #78961
MOTOR OIL 160z. can 78963
Reduces smoke, 6-pack  #78964
carbon and engine wear. Lqt.bottle  #110626
CHAIN, BAR AND
SPROCKET OIL 1 gt. bottle #110631
Specially designed for Case of 24 4110632

extra lubrication of bars
and chains.

BAR GUARDS Protect bar and chain
: from accidental
m B e damage.
A B (A) for wide bars #56927

Black Polyvinylchloride

C D
Rigid Yellow Plastic

LOCQUIC AND

Primer. Cleans,
degreases, and
accelerates curing,

(B) narrowbars #64930
(C) MAC10-16,20"66544
(D) PM6-12,16" #83124

LOCTITE

Sealant, bonding
agent

10cc plastic

7-1/2 oz. spray can. ROEVLE
#69794 #67537
SPRAY PAINT
Black Yellow
12 oz. can #103503 12 0z, can #102449
Caseof 12 7103400 Case of 12+#102464

STARTER ROPE

Solid, braided nylon 100 spool
# 28902
PRESSURE TEST TOOLS
For leakage check
of crankcase, 4
fuel system. Basic unit
#62849

CHAIN SHARPENING TOOLS

800 SERIES

The @ shows which tools e % 222
are used on chains ..... e E i
McCULLOCH FILES _ 1/8"round[e
532" round |@ | @
3/16" round| |@
7/32" round @
1/4" round
9/32" round ®
8" flat ® o0 o0
6'" flat safety |® | @ (@ (@ |@
FILE GUIDE & FILE
BCo==—==0~ #67750 (1/8'" round) |@
#60950 (7/32" round) ©
= (Also holds 3/16 e (@
and 1/4" round)
DEPTH GAUGE TOOLS
#56241 . 045-. 060" e ee
#64198 .035-.060" oo o0
#64359 . 045-.050" ®
#67688 .015-.020"|@
#67680 .025-,030"|® @ |@|@|@®
FILE- N -JOINT assures correct filing
angle, height,
#61034' | @ | @ @ @ |@®
GEAR OIL (SAE 140) fﬁﬁﬁ
T 16oz.can #19342
For transmissions of 1
gear drive saws, Case of 24 #104347
|
"BREAK ALL" e
CHAIN BREAKER Instructions
Required when included.
repairing chain.

21



800 SERIES

| Figure 8. T issi
‘i | - gu ransmission Assembly



e

FIGURE 8. TRANSMISSION ASSEMBLY

800 SERIES

Item Part Units Per Usable on
No. Number Description Assy Code
800 Series Saws - Usable On Code
Model 840 890 895 | 895 895 . 895
Letter A B C D E 5 F
Serial Without | without | Without | Prefixed| Prefixed| Prefixed
Numbers| Prefix | prefix Prefix 10- 1- | 12-
if 60972 Nub=Speciall. e b st i 1 All
2 100593 T e 1 All
3 51627 Plate = Chain ghide ... coiso sbovoivairso 1 All
4 36791A Sprocket - 7 tooth, 9/16 in. piteh .............. - 1 All
36790A Sprocket - 6 tooth, 9/16 in. pitch ................ Alternate Al
36644A Sprocket - 7 tooth, 1/2 in. pitch .............. ... Alternate All
36020B Sprocket - 6 tooth, 1/2in. pitch ................. Alternate All
52069A Sprocket - T tooth, 0.404 in, pitch ............... Alternate All
5 36019A Shroud - Sprocket ..............ocuuuininn... 1 All
6 100256 Key - Woodruff ..............c.uiuininn. . 1 All
T 55737 BRACEr @ BPFOCKBE ovmwimmrais s e S 1 All
8 102415 Screw - Pan hd 10-24 x3/8 s/t ................. 2 All
9 101194 Liockwasher ~#L0 oo 5o i e 2 All
10 51634B Guard -Chain ...........ccouvine . 1 A
61224 Cover = PUSKIOA w .y iuisiniin s vneesnn oo 1 B,C,D,E,F
11 61783 KIE=BDIRE |, vt o wnapomee s s s S s 1 All
12 100882 . -Screw - Hexhd 1/4-20x3/4 ................ 2 All
13 105394 Nut = HEX 1/4=-20 wooung summimmssisis oo 2 All
14 102128 Screw - Hex hd 1/4-20x1-1/4 ........ . ..... ... 3 All
15 36306 Loekplate «owmvi v sems it s o I I 1 All
16 100004 AT T e s T 1 All
17 ~<.104535 O B oo 0 0 T m s posenmmin s e e 1 All
18 57736 Washer - Oiler rod felt ,.vu.iiovays svini . oo 1 All
— 60633 Transmission Assy (2:1) ....................... 1 All
19 51631A Bolt - Bar mounting . ........................ 2 All
20 104835 Screw - Pan hd 10-24 x 1/2 (SEMS)........... 4 All
21 60408 Retainer - Bearing.......................... 1 All
22 60409 Gasket & REGAIET . s o s s 1 All
23 104869 Plug - Pipe 1/16-27 .............c.o0uoo. ... 1 All
24 104218 Plug — Pipe 8 /B-18 .. vaviviii s s ioii s sme e as 1 All
25 103464 Screw - Hex hd 10-24 x 3/4 (SEMS) ........... 11 All
26 103947 Screw - Hex hd 10-24 x 1 (SEMS) ............. 3 All
27 58779 COover = GEAPCASE .- vusn s s e 1 All
28 — 68639 Gasket - Gearcasecover .................... 1 All
29 — 104298 SERLEORL. Kesmnnninente S S 1 All
30— 101039 Bearing - Ball......................000a.... 1 C Al
31 — 104422 Bearing = Ballice .oy seoivinims i o o iy 1 All
32 55715 v, DPAREL ~GEREY',., vuxpnarmse s TG 1 All
33 60407 ~8pacer - GeAr ........iiue e S 1 All
60420 Shaft & Sprocket Gear Assy .................. ~ 1 All
34 104451 Ring - Retaining :.................. ..... v 1 All
35 57999 Gear - Sprocket drive ............... s vy All
36 55053 Key - Sprocket gear ...................... 71 All
37 ~ 604704 Shaft - Sprocket.................... .. .. .. 1 All
60461 GEAYCASEASEY .\ o v s emms Sormn 1 All
38 103280 Screw - Hex hd 1/4-28 x 5/8. .. .. ... ... ... 1 All
39 103413 Screw - Hexhd 1/4-28x 1 ..., . ... ... . .. 1 All
40 30351884 Washer - 1/4 .. ................. T e 2 All
41 - 60186 Strap - Idler yoke ........................ 2 All
42 100993 Pin"= DowWel | .. o ey s 1 All
43 100010 Pin - Cotter T ST e s e b 1 All
44 60389 .. Nalve As8y < Check .uuiwnwanei o s 1 All
45 100640 Nut = Hex 1/4-28 & |\ 0iiercnsvns onommns sis s 2 All
46 100004 Washer = 1/4 o eedunn cmppn meosms 1 All
This list is continued on next page 23




800 SERIES

FIGURE 8. TRANSMISSION ASSEMBLY (CONT.)

Item Part Units Per Usable on
No. Number Description Assy Code
47 104351 Screw - Hex hd 1/4-28 x 1-13/32 ............. 1 All
48 55539 Lockplate — YWOKE ..uwwsavimmis owiasig e 1 All
49 55722 Gear and Yoke ASSY vt ivit it iniiianans 1 All
50 100201 Serew =Skt hd 1/4-28x 1/2. <ovewcns vewenn 1 All
51 100640 Locknut - Hex 1/4-28 .........ccvvvvnnnn. 1 All
52 57493 Hilb < Bea¥ing i aiie b aisiines 2 All
53 53820 Yoke BBV wrmmm et e B s 1 All
54 55728 Gear - Idler .......coiiiiniiii i 1 All

. 55 100824 . Bearing .~ Balle; coveessens s deasnse i 1 All
56 51506 WEIPHE ABEY . v remmaimsie s s s snss e ywa i All

57 51506 Sereen:=PickOp .o dvieanmiiniig e 1 All

58 28007 Bt G e T eIy 1 All

59 517565 Plug -Oiler valve ....c.oovvivunrneraiseasanes 1 All

60 51944 SPTINE s arm R s s RN e 1 All

61 100549 Ball - Steel ...iiveierirrarrennnasrorrassanas 1 All
60622A Body:Assy =-Ollerasisimnarnai S vz 1 All

62 577218 Body = lers v oo s v o sew a 1 All

63 101056 HEE BITE s eminiimissiei e st s s s s 1 All

64 19236 BOring = OIler « comnvr s m i s e 1 All
51472 Piston Ass8Y - DIlET «uviw wcimvvmmans samess « 1 All

65 101056 UON BN .. oimseo b i e B R SRR 1 All

66 36126 Piston = GUetr o vvinmas v siemis daes 1 All

. 67 5T7129A B SR D § K OB ) OO Sy 1 All
: 68 101148 s DMEBInE: cova s I 1 All
69 60466D Pump & Gasket Assy - Oiler (2:1) ............... 1 All

70 110172 . Screw - Fil hd 10-24 x 3/4 (SEMS) ........... 4 All
1+ 60409 Gasket = DIler PUMD s aon e vcaomsmis mis s 1 All
72 61398 Screw - Special .......iiiiiiiii i 1 All

73 60959 Plog = Special v samanpmnns wareeam 1 All

T4 609064 (270 by QT A LT T e e AR All

75 104791 Plug - Expansion 5/81in. ................... 1 All

76 61810 Plunger - Oiler pump (2:1) ........oovvennn.. 1 All

24




800 SERIES

1
FIGURE 9. LOCKPLATE ADJUSTING ASSEMBLY
Item Part Units Per Usable on
No. Number Description Assy Code
800 Series Saws - Usable On Code
Model 840 890 895 895 | 895 i 895
Letter A B C D E F
Serial Without Without Without Prefixed| Prefixed | Prefixed
Numbers| prefix Prefix Prefix 10- 11- 12-
1 110625 Nut - Hex 3/8-24 .. ... ... ..., 2 All
2 100393 WABHEE =~ B/8 wuvn st 2y o e o 2 All
3 52211D Lockplate Adjusting Assy ...................... 1 All
4 100640 . Nut -Hex 1/4-28 ..., 1 All
5 102813 o WASHET = BOTING v wwmmmnies iy svsmmrysng 1 All
6 102843 . Washer - 1/4 .. ... 2 All
7 103919 . Screw - Fil hd 1/4-28x2-1/2 ............. .. 1 All
8 52207C . Nut - Adjusting ............ ... ... .. .. . ... 1 All
9 522068 ¢ - Lioekplate sevsernermmsysm iy T e onsr R N 1 All
10 64935 =4 b B Y- SO AL S 2 D,E,F
61994 Plate - Bar (Set.of 2) ....... ... 0.0 .. 1 AB,C
61995 « Platei=Bary [EH.) oo oy Sms s remmsim 1 AB,C
61996 . Plate -Bar (R.H.) ..., 1 AB,C

25



800 SERIES

N
‘@—12

FIGURE 10.HANDLE AND CONTROL ASSEMBLY

Item Part Units Per Usable on
No. Number Description Assy Code
800 Series Saws - Usable On Code
Model 340 | 890 | 895 | 895 895 895 4
Letter A | B C D E l
Serial | wWithout | Without | Without Prefixed | Prefixed | Prefixed
Numbers‘ Prefix Prefix Prefix 10- ; 11- | 12-
1 55670 GromMmMEt + v v vesveiii i resisnanenanaannasnns 2 All
64860 Handle & Control ASSY ...cvvviuienirnnreaenens 1 All
2 55624A . Grip-Handle ........ovviiiniiniiiiinea.n 1 All
3 101326 Nut - Hex 10-24 .. ... i annnanns 1 All
4 104484 Serew - 86t 8-32'% 1/ i cowiminin svia v s e 1 All
5 55968A . Button - Choke (Primer) ..........coouvennnn 1 All
6 559694 . Putton=Orler:s: sovimusveiy soese s 1 All
7 51344A Shaft - Button .......cccvinievereenersanananas 1 All
8 104501 Retainer - Trigger pin .........ooovreneiennn 1 All
9 55674 Spring - Trigger......ovueemin e 1 All
10 63663 TRIEBET s v o wnme vmmmsas dabieass s isnios sin’s 1 All
11 50507 Pin - Trigger .. .cocviieiiivacvoorarnnrrsnns 1 All
12 110055 Screw - Fil hd 8-32 x 3/8 (SEMS) ............ 1 A B
103672 Screw - Fil hd 8-32 x 1/2 (SEMS) ............ 1 C,D, E ,F
13 51492A Wire Assy - Stop switeh ......... ... 0iinnnn 1 A
63662 Wire Assy - Stop switeh ........ ... 1 C,D,E,F
14 51279 Contact - SWIteh «.vs s ey s 1 All
15 515565 Insulator - Switch ....... ... i 1 All
16 51554A Detent: = SWiteh o s mm s svaisree caww 2 All
19 57718 Button - Switeh .. .. i e 1 All
18 55986 Handle oo s e e Sy i e 1 All
19 53590 Pushrod "TRYGEELE v owremimmmismens 4 ps amnes a0 1 A
61907 Pushrod - Throttle .......ccoivaneireararinans 1 B,C,D
559T70A Pushrod - Throttle .......civvevervrasnrsnanas 1 E F
20 53583A Pushrod - Primer ........: g N SEE e e e 1 AB, C D
556758 Pushrod = Choke .......ccoviiiiinrrerannonensns 1 E
84319 Pushrod - ChoKe . ..vviveiianiimmeneennnnessns 1 F
21 57719 Pushrod = Qiler .....viviinaiviinrnnivarsnares 1 All




800 SERIES

ACCESSORIES
Item Part . Usable on
No. Number Description Code
800 Series Saws - Usable On Code

Model 840 890 | 895 895 895 895

Letter A B C D E F

Serial Without | Without | Without | Prefixed| Prefixed| Prefixed

Numbers| Prefix | Prefix Prefix 10- 11- 12-

58882A Piston Assy (Thick Ring) 0.010 in. oversize ....... A
58885 . Ring Set (Thick) 0.010 in. oversize............. A
58886A Piston Assy (Thick Ring) 0.020 in. oversize ....... A
58889 . Ring Set (Thick) 0.020 in. oversize ............ A
58890A Piston Assy (Thick Ring) 0.030 in. oversize ....... A
58893 . Ring Set (Thick) 0.030 in. oversize ............ A
53726 Piston Assy (Thin Ring) Standard ................ A
48978 T RinE Set (Thin) Skandardis ey aha Bl Ee leagle o A
53721 Piston Assy (Thin Ring) 0.010 in. oversize ........ A
48934 . Ring Set (Thin) 0.010 in. oversize ............. A
53728 Piston Assy (Thin Ring) 0.020 in. oversize ........ A
59587 . Ring Set (Thin) 0.020 in, oversize.............. A
53729 Piston Assy (Thin Ring) 0.030 in. oversize ...... i A
59586 . Ring Set (Thin) 0.030 in. oversize ............. A
62878 Piston Assy (Thin Ring) 0.010 in. oversize ........ B,C,D.E,F
58394 . Ring Set (Thin) 0.010 in. oversize ............. B,C.D.E,F
62879 Piston Assy (Thin Ring) 0.020 in. oversize ........ B,C,D,E,F
58354 . Ring Set (Thin) 0.020 in. oversize ............. B,C,D.E,F
62880 Piston Assy (Thin Ring) 0.030 in. oversize ........ B,C,D,E,F
58395 . Ring Set (Thin) 0.030 in. oversize ............. B,C,D,E,F
62884 Piston Assy (Thick Ring) 0.030 in. oversize ....... B,C,D,E,F
62423 . Ring Set (Thick) 0.030 in. oversize ............ B,C,D,E,F
60464 Transmission Assy Complete (3:1) ............... All
60463 Transmission Assy Complete (3.6:1) ............. All
60462 Gear Set - Idler & Sprocket (2:1) ...........ccvu... Al
62115 Gear Seti(3li)ennt B E e T s sy All
62114 Gear: Set (Bi6:1) uvivrideain vt b All
603498 Kit - Clutch & Drum Assy (2:1,8:1) v..vvvvrnnnn.. All
603488 Kit - Clutch & Drum Assy (3.6:1)................. All
60914D Pump & Gasket Assy - Oiler 3:1) ................ All
60915D Pump & Gasket Assy - Oiler (3.6:1) .............. All
60958A Plunger - Oil pump (2:1 high volume,

T JOWIVOIUIME) i mrile eirres e o e o ase e s All
61811 Plunger - Oil pump (3:1 high volume,

B0 B B/ (10757 [ S W D All
60961A Plunger - Oil pump (3.6:1 high volume) ........... All
63432 Spark Plug - ACCSB 42T .ivvwviswwaisans aivive i C,D.E,F
657178 Spark Plug - ACCS 41T .. ..ouivnreneaaannnnns C,D,E,F
64797 Wrench = Spark plIE o covvanmayiivdonss, v C,D,E,F
36248 Wrench - Sparkplug . .....ooviiinnnrnrnnnenas A,B
61040 Wrench - Screwdriver ...........c. i nn All
65712 GIIAE = TIHIIIE o reomeriaememsim s min i ass st s s s All
59549 Wrench - Spark arrester ..............cc0nuninn AB,CD
68084 Spark Arrester - Halfquiet ..................... All
68086 Spark Arrester - Full quiet ..................... All
84381 Owner's Manual: i uqa v vsii mdaart viis e diis All

21



